



### TEST REPORT

DATE: 09/27/2010

TEST NUMBER: 132475

CLIENT	Superior Manufacturing Group - Moselle Division
--------	---

TEST METHOD CONDUCTED	ASTM D1894-08 (Modified-Superior) Test Method for Static and Kinetic Coefficients of Friction
-----------------------	---

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	#782-Sept-2010
COLOR	-----
ROLL	-----
CONSTRUCTION	-----
FIBER	-----
BACKING	Attached Cushion
REFERENCE	

#### GENERAL PRINCIPLE

A 2' x 3' composite mat is tested using the principles of ASTM D1894 but modifying the sample size and static load (50 lbs). The substrates used are to emulate actual floors in service.

#### TEST RESULTS

	PAINTED CONCRETE	EPOXY CONCRETE	VCT	VINYL SHEET
Average Load	41.3 Lbs.	42.2 Lbs.	38.8 Lbs.	41.7 Lbs.
Coefficient of Friction	0.83	0.84	0.78	0.83

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.